

Test Report

No. : CY/2012/22148 Date : 2012/03/07 Page : 1 of 3

AEROBILE, LLC.
NO. 20-7, ALY. 19, LN. 333, CHUNGCHENG RD., ZHUNAN TOWNSHIP,
MIOLI COUNTY, TAIWAN



The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : TUBING FOR BREASTPUMP
Style/Item No. : M001-PS
Sample Material : PP, SILICONE
Buyer/Order No. : NENESUPPLY
Manufacturer/Vendor : AEROBILE, LLC.
Country of Origin : TAIWAN
Other Info. : MODEL M001-PS, BATCH 0001
Sample Receiving Date : 2012/02/24
Testing Period : 2012/02/24 TO 2012/03/07

=====
Test Method : As specified in EEC : (82/711/EEC) for basic rules (testing conditions) necessary for testing migration of the constituents of plastic materials and articles intended to come into contact with Foodstuffs and Commission Directive 93/8/EEC (amendment of 82/711/EEC), 97/48/EC (second amendment of 82/711/EEC) and EN 1186.

Test Result(s) : Please refer to next page(s).


James Lu / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory – Taipei



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Test Report

No. : CY/2012/22148 Date : 2012/03/07 Page : 2 of 3

AEROBILE, LLC.
NO. 20-7, ALY. 19, LN. 333, CHUNGCHENG RD., ZHUNAN TOWNSHIP,
MIOLI COUNTY, TAIWAN



Test Result(s)

Overall migration test of plastic material and articles

(Unit: mg/dm²)

Simulant used	No.1
Deionized Water (100°C, 1 hour)	1.1

TEST PART DESCRIPTION:

PART NAME No.1 : MIXED WHITE, TRANSPARENT PLASTIC

Note :

1. mg/dm² = milligram per square decimeter
2. The samples was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results was/were only given as the informality value.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Test Report

No. : CY/2012/22148 Date : 2012/03/07 Page : 3 of 3

AEROBILE, LLC.

NO. 20-7, ALY. 19, LN. 333, CHUNGCHENG RD., ZHUNAN TOWNSHIP,
MIOLI COUNTY, TAIWAN



* The tested sample / part is marked by an arrow if it's shown on the photo. *

CY/2012/22148



** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.